
EFFECTS OF VARYING ENVIRONMENTAL CONDITIONS ON 

PERFORMANCE OF COMPLETELY AUTOTROPHIC NITROGEN 

REMOVAL FROM DEWATERED SLUDGE LIQUORS  

  
  by 

  

Chumeng Wu 

 

B.Eng., South China University of Technology, 2010 

 

 

A THESIS SUBMITED IN PARTIAL FULLFILMENT OF  

THE REQUREMENTS FOR THE DEGREE OF  

 

MASTER OF APPLIED SCIENCE 

 

in 

 

THE FACULTY OF GRADUATE STUDIES 

 

(Civil Engineering) 

 

THE UNIVERSITY OF BRITISH COLUMBIA 

 

(Vancouver) 

 

 

September 2012 

 

©Chumeng Wu, 2012  



 ii 

Abstract 

Centrate, an ammonia rich wastewater, usually contains high concentrations of ammonia (around 

1000 mg/L) and accounts for about 20 % of total nitrogen loading to wastewater treatment 
[...]
Collector

 
Figure 1.8 Schematic diagram of a biofilm ANAMMOX reactor (Kim et al., 2009) 

 

1.3.6.2 Reactor inoculation and start up 

Anammox bacteria are widely found in the environment. Based on PCR analysis, anammox 

bacteria were identified in different water and wastewater treatment units including membrane 

bioreactors, denitrifying tanks, nitrifying RBCs, oxidation ditches, anaerobic digesters and 

aeration tanks (Zhang et al., 2008). Variety types of conventional sludge have been used as 

inocula for carrying out the ANAMMOX process in certain reactor configurations (Table 1.4). 

However, even in small-scale lab reactors, starting an ANAMMOX reactor with conventional 

sludge as inocula may take a period over 100 days. For example, start-up experience from a full 

scale UASB ANAMMOX reactor in Rotterdam, NL, with nitrifying sludge as inocula, indicated 

that the start-up times for full-scale reactors might be longer than 3 years (van de Star et al., 

2007). In order to achieve a fast reactor start-up, the addition of mature anammox sludge from 

exotic sources might be necessary. Ni et al (2011) reported a successful start-up of a 50 L pilot-

scale UASB granular reactor within 2 weeks, by using sludge containing mature anammox 

bacteria. 

 

 

 



 21 

Table 1.4 Start-up ANAMMOX reactors with different seeding sludge 

Sludge Start-up time 

(d) 

Reactor 

used 

References 

Upflow blanket anaerobic sludge  150 SBR Chamchoi and Nitisoravut, 2007 

Activate sludge 150 SBR Chamchoi and Nitisoravut, 2007 

Anaerobic digestion sludge 150 SBR Chamchoi and Nitisoravut, 2007 

Nitrifying sludge 105 UASB Zheng et al., 2004 

Denitrification sludge  100 UASB Zheng et al., 2004 

 

1.3.7 Operational concerns of ANAMMOX reactor 

In order to control and optimize the ANAMMOX process, parameters that might affect the 

performance of the ANAMMOX reactor had been widely investigated and are summarized in 

Table 1.5. 

 

Table 1.5 Summary of studies that investigated inhibitions on ANAMMOX process 

Factors References Amount Effects 

Ammonium Strous et al., 1999 

Bettazzi et al., 2010 

Dapen-Mora et al., 2007 

Ni and Meng et al., 2011 

1g N L-1 

90 mg NH4
+- N L-1 

55mM 

988.3 mg NH4
+- N L-1 

No effect 

No effect 

50% inhibition 

50% inhibition 

Nitrate Strous et al., 1999 

Bettazzi et al., 2010 

1g N L-1 

57 mg NO3
 - N L-1 

 

No effect 

No effect 

 

Nitrite Strous et al., 1999 

Bettazzi et al., 2010 

Egli et al., 2001 

Dapen-Mora et al., 2007 

100 mg NO2
 - N L-1 

60 mg NO2
 - N L-1 

185 mg NO2
 - N L-1 

25 mM 

Complete inhibition 

Activity decrease 

Complete inhibition 

50% inhibition 

Methanol Isaka et al., 2008 5 mM 70% inhibition 

DO level Strous et al., 1997 

Jung et al., 2007 

>0% O2 

>0.2 ppm 

Complete inhibition 

Activity decrease 

 

Anammox bacteria are strictly anaerobic. The anammox activity is complete inhibited by the 

presence of oxygen (Strous et al., 1997). However, the inhibition of oxygen is reversible, making 

it possible to combine partial nitrification and the ANAMMOX process within one reactor. Ni 

and Meng (2011) observed a 50% inhibition of anammox activity with ammonia concentrations 



 22 

as high as 988.3 mg NH4
+-N/L. The inhibition can be fully recovered by decreasing the substrate 

concentration. Jung et al. (2007) suggested a DO level below 0.2 ppm when anammox bacteria 

were cultivated in the continuous culture reactor. 

 

Concentration of nitrite in the ANAMMOX reactor is considered as a critical factor that may 

cause severe inhibition to the activity of anammox bacteria even at a low concentration level. 

Although nitrite is an electronic acceptor in the ANAMMOX process, nitrite accumulation 

should be avoided when carrying out the ANAMMOX process in any reactor. Strous et al. 

(1999) detected an activity loss of anammox bacteria in a SBR at concentration higher than 100 

mg/L NO2-N, while Egli et al (2001) reported a complete activity loss at concentration at 185 

mg/L NO2-N within a RBC system. Adding intermediate compounds (hydroxylamine and 

hydrazine) could help to recover the anammox bacteria activity after complete or partial 

inhibition by nitrite toxin, however, permanent recovery is hard to achieve (Bettazzi et al., 

2010). The concentration of ammonia, as substrate of ANAMMOX reaction, could also inhibit 

anammox bacteria. However, compared with nitrite, the toxicity concentration of ammonia is 

relatively high.   

 

Nitrates would be accumulated within the reactor as simultaneous products of ANAMMOX 

reaction. The concentration of nitrate compounds would not inhibit to anammox bacteria 

(Bettazzi et al., 2010). However, the production of nitrate should be limited in a SHRAON or 

CANON process, to protect AOB from partial nitrification and limit nitrite oxidation.  

 

Organic compounds, especially methanol, may contaminate the ANAMMOX reactor and inhibit 

anammox bacteria, since nitrate would be produced in the ANAMMOX process and might be 

removed by the heterotrophic denitrification process. Methanol would be added as hydrogen 

donor and recycled to ANAMMOX reactor with effluent from heterotrophic denitrification 

process to dilute high ammonium concentration or to avoid nitrite accumulation in the 

ANAMMOX reactor. Batch experiments done by Isaka et al. (2008) demonstrated that the 

anammox activity decreased about 70% when 5 mM methanol was added. The inhibition effect 

was found irreversible, suggesting that it is important to avoid methanol contamination in an 

ANAMMOX reactor. 

 



 23 

1.3.8 Applications of ANAMMOX 

Since the ANAMMOX process uses nitrite instead of organic carbon as an electronic acceptor, it 

is more suitable to be applied to treat wastewater with low carbon to nitrogen ratio. Recent 

research indicated that the ANAMMOX process could be successfully applied to treat sludge 

digester effluent (centrate), landfill leachate, and coke-oven wastewater (Table 1.6).  

 

Table 1.6 Summary of the applications of ANAMMOX process 

Wastewater Process NRRa Scale Reference 

Centrate Partial nitrification-ANAMMOX 

Partial nitrification-ANAMMOX 

Partial nitrification-ANAMMOX 

0.71 

9.50 

1.10 

10 L 

70 m3 

1 L 

van Dongen et al., 2001 

van der Star et al., 2007 

Gali et al., 2007 

Landfill leachate Partial nitrification-ANAMMOX 14 12 L Liang and Liu, 2008 

Coke-oven WW ANAMMOX 0.062 1 L Toh and Ashbolt, 2002 

a Nitrogen removal rate, unit: kg N/(m3•d) 

 

Centrate from a municipal plant is a typical wastewater with a very low carbon to nitrogen ratio. 

In addition, the pH value (7.0 ~ 8.5) and temperature (35 ºC ~ 40 ºC) of centrate are commonly 

good for the growth of anammox bacteria. Thus, it is very suitable to use the ANAMMOX 

process to treat centrate. Van Dongen et al. (2001) first established a 10 L lab-scale Partial 

nitrification-ANAMMOX process treating centrate from Rotterdam WWTP, Netherlands. The 

SHARON process used a continued stirred tank reactor (CSTR), with hydraulic retention time 

(HRT) of 1 d. The ANAMMOX process applied a granular SBR. Over 80% of NH4
+ could be 

converted to N2 in this case. Based on the lab results, a full-scale SHARON-ANAMMOX 

process was built in Rotterdam WWTP (van der Star et al., 2007). Stable NRR of 9.5 kg 

N/(m3•d) was finally reached after 3.5 years of start-up operation.  

Landfill leachate is also characterized by low biodegradable organic contents and high 

concentrations of ammonia-nitrogen. Liang and Liu (2008) already indicated that leachate could 

be successfully treated with an ANAMMOX-soil infiltration system. Landfill leachate obtained 

from a municipal solid waste (MSW) sanitation landfill in Beijing, China with 1400~2800 mg/L 

NH4
+-N and 1100-2600 mg/L CODCr was treated with a partial nitrification-ANAMMOX 

system. Both partial nitrification and ANAMMOX were carried out in a fixed bio-film reactor. 



 24 

Results showed that stable removal efficiencies of 97% NH4
+-N and 89% CODCr could be 

achieved by this system, indicating the process is feasible for leachate treatment. 

 

Coke-oven wastewater, which is different from centrate and landfill leachate, contains not only 

high concentration of ammonia-N (330 ~ 650 mg/L) and organic matters (2000 ~ 2500 mg/L 

COD), but also toxic compounds like phenol (300 ~ 800 mg/L), cyanides (10 ~ 90 mg/L) and 

thiocyanates (300 ~ 500 mg/L) (Toh et al., 2002). Toh and Ashbolt (2002) reported a successful 

application of ANAMMOX process treating synthetic coke-ovens wastewater. Phenol was added 

stepwise to the influent from 50 to 550 mg/L to avoid instant toxic effect. After 15 months of 

enrichment, the NRR reached 0.062 kg N/(m3•d) in this system.   

 

 



 25 

2. Materials and Methods 

2.1 Description of the sludge treatment facility 

The research project was carried out at the J.A.M.E.S. wastewater treatment plant (WWTP). The 

J.A.M.E.S. WWTP (Figure 2.1), located on the bank of the Frasier River in the city of 

Abbotsford, BC, is the third largest secondary treatment plant in British Columbia. Serving over 

240,000 residents the plant treats an average of 81,700 m3/d (18 MGD). The plant consists of 

both primary and secondary treatment, producing a high quality effluent with an average 

biochemical oxygen demand (BOD) of 45 mg/L and total suspended solids (TSS) of 45 mg/L.   

 

Figure 2.1 Picture of J.A.M.E.S. WWTP 

 

The influent is discharged into the plant pre-treatment area by two screw pumps. Large particles 
in the influent like rags, sticks and plastics are screened out from the influent. Water would then 
proceed through a separator system (Figure 2.2). Next, the particles are allowed to settle down in 
primary sedimentation tanks (Figure 2.3 and Figure 2.4) with a residence time of 2 to 7 hours. 
Lighter particles float to the surface and are collected using skimmers (Figure 2.5), while heavier 
particles sink to the bottom of the tanks where they are raked to a sump, and pumped to the 
anaerobic digesters for treatment. The particles collected by the screens and grit tanks are 
dewatered and transported off site to the regional landfill. 

 



 26 

 

 

Figure 2.2 Primary grit separation tank of J.A.M.E.S. WWTP 

 

 

Figure 2.3 Primary sedimentation tank of J.A.M.E.S. WWTP 



 27 

 

Figure 2.4 Decant of primary sedimentation tank of J.A.M.E.S. WWTP 

 

 

Figure 2.5 Skimming removal tanks of J.A.M.E.S. WWTP 

 

The wastewater is then pumped into two biological trickling filters (Figure 2.6), where the water 
is distributed over plastic media plates (Figure 2.7) (covered by growing biomass) after being 
mixed with return sludge from the clarifier and effluent from the solids contact tank. On the 
surface of the filter, bacterial colonies would form, producing bio-films that adsorb particles and 



 28 

consume dissolved organics in the wastewater, resulting in a cloudy effluent that flows to solids 
contact tanks. 

 

Figure 2.6 Top view of the Trickling Biological Filter  

 

 

Figure 2.7 Close up of water distributor and trickling biofilter media  

 

In the solids contact tanks (Figure 2.8), the biological trickling filter effluent is combined with 
sludge from the secondary clarifiers. This results in a TSS of about 2000 mg/L. With aeration, 
further removal of nitrogen and dissolved organic compounds is achieved. After residing for 1-2 



 29 

hours, the water is pumped to the secondary clarifiers (Figure 2.9 and Figure 2.10) where the 
sludge and treated wastewater is separated. The clarifier effluent has an average BOD of 45 
mg/L and a TSS of 45 mg/L. As clarified secondary effluent enters the final chlorine contact 
tank, a chlorine solution is injected as disinfectant. Before the effluent flow is discharged into the 
Fraser River, a sulphur dioxide solution is injected to neutralize any residual chlorine. 

 

Figure 2.8 Solids contact tank 

 

 

Figure 2.9 Full view of secondary clarifier 

 



 30 

 

Figure 2.10 Close view of secondary clarifier 

Sludge from the secondary clarifiers is pumped back to the primary sedimentation tank, where it 
is mixed with the sludge from the raw effluent. This sludge, now consisting of the skimming and 
suspended solids from the primary sedimentation tanks, and the sludge from the secondary 
clarifiers, is pumped into a thermophilic (high temperature) pasteurization process tank to 
achieve full pasteurization. Solids from the pasteurization process are then pumped to three 
anaerobic digesters (Figure 2.11) for solids stabilization. Organic contents and odours are greatly 
reduced in stabilized solids. Methane gas, produced as a by-product in this process, is combusted 
in the Treatment Centre’s boilers for digester heating and building areas.  

 

Figure 2.11 Roof of anaerobic digester 

 



 31 

Once the sludge is digested, the stabilized biosolids are pumped to a dry, soil-like consistency 
centrifuge (Figure 2.12) for dewatering, producing a dry cake of solids (Figure 2.13) and are 
stored on-site. The high strength dewatered sludge liquor (centrate) from the centrifuges, 
contains relatively high concentration of ammonia (850 mg/L to 1200 mg/L) and is pumped into 
nitrifying tanks (Figure 2.14). Treated effluent from the nitrifications tanks is returns back to the 
head of the plant and mixed with incoming sewage. 

 

 

Figure 2.12 Centrifuge 

 

 

Figure 2.13 Stabilized bio-solids after anaerobic treatment and centrifuging 

 



 32 

 

Figure 2.14 Nitrification tanks 

 

2.2 Influent media  

The pilot reactor used in this project was fed by on-site centrate collected from the dewatered 

sludge liquor of centrifuge process in J.A.M.E.S. WWTP. Main characteristics of the centrate as 

feed to ANAMMOX reactor is summarized in Table 2.1 

 

Table 2.1 Main characteristics of centrate feeding to the ANAMMOX reactor 

Parameter Abbreviate Unit Minimum Maximum Average 

Ammonia-nitrogen NH4-N mg/L 713.1 1177.0 910.5 

Nitrite-nitrogen NO2-N mg/L 0.04 4.5 0.6 

Nitrate-nitrogen NO3-N mg/L 0 4.0 0.3 

Phosphate PO4-P mg/L NA NA 122.5 

pH pH NA 7.6 8.7 8.2 

Total suspended solids TSS mg/L 73 500 280 

Volatile suspended solids VSS mg/L 33 435 218.1 

Chemical oxygen demand COD mg/L NA NA 429 

Biochemical oxygen demand BOD5 mg/L 9 33 18 

Alkalinity ALK mg/L 2460 3870 3019 



 33 

 

The centrate was mainly ammonium concentrated liquid, with an average ammonia-nitrogen 

concentration of about 910 mg/L. There was almost no nitrite in the centrate (Avg. = 0.6 mg/L), 

which means partial nitrification process is necessary to partially convert ammonium to nitrite 

for carrying the ANAMMOX process. Biochemical oxygen demand (BOD5) of the centrate was 

relatively low (Avg. = 18 mg/L), thus conventional biological nitrification and denitrification 

would not work under such a low C/N ratio. The Chemical Oxygen Demand (COD) was as high 

as 429 mg/L, which was mainly due to the addition of polymer in the sludge dewatering process. 

Total suspended solids (TSS) in centrate (73 mg/L ~ 500 mg/L) were also highly depended on 

the dosage of polymer added in the sludge dewatering process. The dosage of polymer used at 

J.A.M.E.S. WWTP may range from 0.65 L/s to 0.85 L/s. Increasing the dosage of polymer 

would reduce TSS in the centrate directly. The alkalinity of the centrate is around 3000 mg/L 

and the ratio of alkalinity and ammonium-nitrogen was around 3.0, indicating alkalinity was 

enough for carrying out the CANON process. Ortho-P levels averaged about 122 mg/L. 

 

2.3 Experimental set-up 

2.3.1 Pilot-scale SBR 

A 400 L, pilot-scale, sequencing batch reactor (SBR) was designed for the slow growth of the 

anammox bacteria (Figure. 2.15). SBR has been proved to be an effective reactor for carrying 

out ANAMMOX reaction, due to its ability of biomass retention (Kuai and Verstraete et al., 

1998; Strous, et al., 1998; Arrojo, et al., 2006; Chamchoi and Nitisoravut, 2007; López, et al., 

2008; Jin, et al., 2008). Two, 500-Watt Electronic control heaters (HMA-500, JSK 

Merchandising Inc.) were used to control the temperature of the reactor. Isolate capsules were 

also used to wrap the reactor for maintaining reactor temperature. A mechanical stirrer was 

installed within the SBR to achieve a complete mix condition in the reactor. Mixing is important 

to help mass transfer in the reactor and sludge granulation (Arrojo et al., 2006). The formation of 

well-settling, anammox granular biomass would not only improve anammox sludge retention 

and  also increase its tolerance to shock loading (van der Star et al., 2007; Fernandez et al., 

2008). However, granular anammox sludge may break up when exposed to high shear force 

conditions, at high stirring speeds. Thus, a stirring speed of 15 rpm was chosen to provide 

sufficient mixing to the reaction without breaking the granular sludge. 



 34 

  

Figure 2.15 Sequencing batch reactor (SBR) for the CANON process 

 

2.3.2 CANON SBR system 

A CANON SBR system was designed for treating the on-site centrate at the J.A.M.E.S. WWTP. 

The schematic diagram of this CANON system was presented in Figure 2.16. Centrate was 

collected from the sampling spot of sludge dewatering effluent and pumped to a 550 Gal (or 

2082 L) centrate storage tank. Centrate was then pumped periodically into the CANON reactor 

through a submersible feeding pump (No.49, Zoeller Pump Co.) for treatment. A mechanical 

impeller with a mixing speed controller was used to ensure a complete mixing condition in the 

reactor. An air compressor (HP-40-0110, Hiblow Technology Co. LTD.) was used to maintain a 

certain DO level in the reactor. The aeration condition in the reactor is adjustable through an air 

flow meter (0 ~ 40 STD L/min) located after the air compressor. A time controller fixed on the 

aeration control panel was able to adjust the aeration time. A decant valve on the reactor was 

used to discharge centrate, after being treated. The volume of feed and decant was controlled by 

level switchers that connected to the feed and decant control panel. 



 35 

Centrate 
Storage Tank

Feed Pump

Feed and 
Decant Control 

Panel

Mixer

Low level 
switcher

High level 
switcher

Decant Pump

Compressed 
Air Pump

Aeration 
Control Panel

pH Probe

S

 
Figure 2.16 Schematic diagram of CANON-SBR system 
 

The CANON SBR reactor worked continuously with fresh substrate feed. Each cycle of the 

nitrogen removal process consisted of five stages: feeding stage, anaerobic protection stage, 

anoxic reaction stage, settling stage, and decanting stage. In the feeding stage, a certain volume 

of centrate in the storage tank was pumped into the reactor at a certain feeding speed. The 

volume of feeding centrate can be easily adjusted through changing the level of the feeding 

controller within the reactor. After feeding substrate, the reactor went through an anaerobic 

protection stage (typically 1 to 2 h) that only stirrer works in this stage. The purpose of this stage 

is to protect anammox bacteria from instant nitrite toxic at the beginning of the cycle and also 

avoid nitrite accumulation in the reactor. In the following anoxic reaction stage, the air 

compressor supplied oxygen to the reactor, maintaining anoxic condition (DO level less than 0.5 

mg/L) for the CANON SBR. When the reaction was finished, 4 to 10 min sludge settling time 

was applied to the settling stage to ensure anammox bacteria would settle and remain in the 



 36 

reactor. After sludge settling, the supernatant was decanted from the effluent valve on the lower 

part of the reactor. Decant volume could be easily be adjusted by changing the level of the 

decanting controller within the reactor. 

 

 2.3.3 Control of the reactor 

The SBR is designed to be automatically controlled by the system control panels (Figure 2.17). 